



TEST REPORT

DATE: 04-30-2015

TEST NUMBER: 0218273

CLIENT	UPOFLOOR
---------------	----------

TEST METHOD CONDUCTED	ASTM F925 (Modified) Standard Test Method for Resistance to Chemicals of Resilient Flooring
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	5714 Zero/Batch 1500
CONSTRUCTION	Resilient Sheet Flooring

TEST RESULTS

STAINING AGENT	1 HOUR RATINGS			24 HOUR RATINGS		
	SURFACE DULLING	SURFACE ATTACK	COLOR CHANGE	SURFACE DULLING	SURFACE ATTACK	COLOR CHANGE
Aniline Blue	0	0	0	0	0	0
Betadine Skin Cleanser	0	0	0	0	0	0
Betadine Solution 10%	0	0	0	0	0	0
Iodine Tincture	0	0	0	0	0	0
Iodine Gram Stain	0	0	0	0	0	0
Potassium Permanganate 1.5%	0	0	0	0	0	0
Tincture of Benzoin	0	0	0	0	0	0
Urea Solution	0	0	0	0	0	0
Wright's Blood Stain	0	0	0	0	0	0
Ammonium Hydroxide 10%	0	0	0	0	0	0
Ammonium Hydroxide 30%	0	0	0	0	0	0
Bleach	0	0	0	0	0	0
Quaternary Ammonium	0	0	0	0	0	0

RATING KEY
0 - No change (----)
1 - Slight change
2 - Moderate change
3 - Severe change

APPROVED BY: *Gary Anthony*

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.